Chain Saw MODEL BP-1

iy

ILLUSTRATED PARTS LIST

OCTOBER 1962

Page

Figure 1. Engine Exploded View .....cccvveeneeasss 2
The following pages contain an illustrated Figure 2. Carburetor - Airbox Assembly ........... 4
parts list for the Model BP-1 Chain Saw. Figure 3. Transmission Assembly ................. 6
Due to small differences between saws, it Figure 3A. Chain Grinder Assembly, BP-1 Engine .... 8
is important that the Serial Number of Figure 4. Powerhead Assembly .................... 10
your saw be included whenever spare parts Figure 5. Controls oiiwi aveamisesainih deties 12
are ordered. This will assure receiving Figure 6. Starter Assembly - Breaker Points ....... 14
the proper parts from your dealer. Figare T. ‘TFuel SYsStem .. cieriseve e roiniseinieio e o 16

Figure 8. Chain, Bar and Bar Adjustment ........... 18

{) McCULILOCE CORPOR.ATION
8101 West Century Boulevard,
IL.os Angeles 45, California
COPYRIGHT — 1962 ; ; Fs9292A

MCcCULLOCH CORPORATION . MANUFACTUREH’IS SUGGESTED LIST PRICE — 50 CENTS



“BP-1

Figure 1. Engine Exploded View

1592924
10-62(D

®



)

FIGURE 1. ENGINE EXPLODED VIEW

BP-1

Part Units
I"r‘:’:" Nur:ir:aer Nomenclature Per Assy
1 102764 Screw - Hex hd 10-24 X 1-1/4 1N, 1g couvvivivisnivrs i caiineiies 1
2 101326 NuticaHex 0=2d5is  fec e Sl e i 8 1
3 100153 Washetr - Lock #10 ......... i e s s e e e 3
4 59488 Spacer - Frame base ...... e R A M ShaiRe Caink 1
5 102130 Screw - Hex hd 1/4-20 x 1- 1/2 ] ey S S M e R R R 2
6 . 101143 Wik =T HER L A= 20 v s o siiin  s o i e v s e TS e h s e e e T 2
7 50062 Insulator = Eramies | 0l o s s ra faral s aTadanela st L ey e o o A 4
8 52411 Plate - Reinforcing ............. e o TR PP e e ey a4
9 59242A 1S L o TTo0T 11 o) b A s BT SN G s e it tet e et eed 1
10 102500 Screw - Pan hd 10- 24 X 1/2 m R e P e e e 2
11 102189 Washer - Plain#10 ....... SR T e 2
12 59609 Shroud - Cylinder ............. R A Al R S 8 1
59176 Cover 'Assembly - Air CleAner ...iveveioenseroseinoarssrscnenns e 1
13 59603 o eh e L T KT 5 A SR S S R il e el e e e Lt 1
14 103741 = UoNubsBpeed hhn D i v e PO T e Pt 1
15 59274 " ~ ‘ Plate - Instructions ..... B il U P 1
16 59412 320 I3RS 0 5 VT I M o D TV o 0 i ool oo iy e S oy ) Ay o 1
17 TRl Cover - Air cleaner ..... (Not available-Order Cover Assy #59176) . 1
18 58236A Screen ASSembY s = AT CHOATIBT v ie oy insnioirsbninisjeanie i rtals v viniasaiein abeka tet okytesers iy 1
19 104950 Screw —Hex hd 10-24'x 5/8 M. LB o vvaivavoase ssaia sy 2
20 100240 Washer - Lock #10 ........ R e e A G T et o 2
21 101386 Screw - Oval hd 10-24 x 5/8 in.1g  .............. T vanla 1
22 - 101385 Screw - Oval hd 10-24 x 7/8 in. 1g  ........... A 1
23 59036 Paneli=ISIde s ot it st Loyt T A e T e e 1
24 101326 Nt e e R e e e 1
25 104857 Clamp - Fuel hose............ e e L S R b s L 8 2
26 58177 Hoseé =:Fuel & ..veis AT e e e ol BR s DA e T P 1
‘27 104745 Screw - Hex hd 10- 24x2m lg ................. T R e e e e o
28 55636 Washer - Insulating ......ooveeinn... PR Ly e e, il 2
29 59134A . Tuber=cInsulatine: Flon st b aniie s iy Eriry el 2
30 “hen Carburetor - Airbox components (See f1gure P e e U U A 1
31 102388 Screw - Hexhd 10-24 x 5/8in. Ig ...vvvvrevennnn, B T e D T T 1
32 100003 s e o D N Ly e e 1
33 101326 Nub = Hex 10=24 oou v R e e 1
34 102141 Screw - Fil hd 10-24 x 5/8 in, 1g  ........vv.n S T P S R e 2
35 101194 Washer oliork 0 e B e oy e 2
36 104839 Serew =Hexhd: 10=-32:x-1inclg s evvaciomman sy e A E RS o Tl 1
37 100003 v R et b L R B R e e SR O R R T 1
38 Controls - Breaker points - Starler (See figures 5and 6) ....... L S 1
39 104915 Screw - Pan hd #7 x 3/8 in. g self tapping ...... R R e i T 1
59653- Cover Assembly - Fan ............. N b e N s oL bl 18
40 104140 s Grommel::w. sanvamdiamminin e svams i mieily e e el ; 1
41 110026 e L o e fata Tara o M By e S s 1
42 110003 Bearing - Nylon .......... S I A TR i e U T i A T e P T 1
43 . Cover - Fan ,..... (Not available- Order Fan Cover Assy #59653) 1
44 102762 Screw - Hex hd 10-24 x 1/2 b T Pt Bt T P O o et et TR 1
45 24236 Washer - Special #10 ............ 4o e SE et e R e e e e . 1
46 104849 Screw - Socket hd 10-24 x 1/2 in. lg i e e e S S R AR 3
47 59475C Mudile vrAs Bem DI e vttt i e s e s e e T e e atara a e e . 1
48 55213 Washers='Special i iias sias RS TR R FET AL Ao o Ao 1
49 59300A Gasket - MUIIETr ... c.ivviiniaievensossnionts S T P R e R Sl 1
50 102761 Serew ~-Hex hd 10-24 20 0/8 0@, o il o veieale e iain siamsiairince alnion S 2
51 100003 Washer - Plain #10 ............. 2
52 59239 Washer: = Insnlatings .o i s s aassimre deetoivin e iateieiaieiare heiee i hine ) 4
53 » Fuel Tank Assembly (See figure '?) ........ O R T O 1
54 - 36496 CLD =i O e T TOMTELIET b eieteiinins nt e s blate cebain s oyeh tale D s e T e il
55 59286 Rodi=Ollereontrol s e s e 5 1
56 103061 Serew = 8-32.X /8018 (SEMB) . virirerinne sseaimiecismst WiataTaTh, aiaTaleS 1
57 100080 Washer - Plain#8 ..... e e s Sk Sl S ata Ca AT ety e o 1
58 59228 BCreW = ClAMD | v e e v eite e SR R e s e 5 1
59 59490 Bracket and Screw Assembly .....iiiiiiininnna.. e R T T . 1
60 59229 Nut - Clamp right hand ci..esveiiaais OO T T e a 2
61 59230 Nut = Clamp lefEnanmd) ... oiieeis oo meese msiemss el ste A R A e b e . 2
62 59482 Body Assembly - Clamp ..iveeenriecnnansnnss e S e IR 1
63 59484 Body = Clamp i o e L e L S o Mk ol o e vixbeiaiatn 1
64 59427B Clutch Assembly (Seefigure 4) . .....covvvernvnnnnnnn. T G e 1
65 59720 Transmission Assembly (See figure 3) ......ovvvvvinnnnn. S A e 1
66 Chain, Bar and Bar Adjustment (See figure 8) ................ L HG 1
67 Powerhead (See FIGUre 4} . .ouivn s nviuusaima o smmi e e e 1
1592924

10-62(D)



BP-1

s

#592924
Figure 2. Carburetor - Airbox Assembly 10-62QD



FIGURE 2. CARBURETOR — AIRBOX ASSEMBLY

BP-1

Index Part Units

No Kirher Nomenclature BNk
59689A - Carburetor Assembly .. ..civiirnrennriennaaaan B e e 1
1 104948 Screw - Self tapping #4 x 3/8 in. lg Ko e o e i 1
2 59137 Diffuser - Carburetor.......... PIPTA T I T 1
3 110011 - Screw - 8-32 x 11/16 in. lg {SEMS) ....... A I B SRS 4
4 59142A ~Primer Assembly.......... e ¥t e et e o 1
5 59141 A Gasket - Primer ....vcveuvvnenn O S R AN e e e 1
6 59123 BBV 1 /il 01 (0t -1 IR PR [ e L R e O O 1
T 59124 . ‘Gasket - Fuel filter.......... L e R e o 1
8 100302 . Ballta bl 8aantodia . ol St AT A T T ey 1
9 28754 . Spring - Primer valve ....... e e R ST R R e e R e 1
10 59480 ; Seat - Primer valve .......... e T ST b R AT D 1
11 59139 . Body - Fuel pump .......cvevireneeans Ll T e 1
12 59120A A Diaphragm Assy - Fuel pump .......0vvvenann.. ainietenlyiele N BT 1
13 110011 y Screw - 8-32 x11/16 in. 1g (SEMS) ...ovvvvunns B e A P R e 4
14 59125 . Cover - Diaphragm ..........c0nvenn e e e erureiare 1
15 59129 % Diaphragm Assembly - Fuel regulator ...... A S A A e 2
16 59128 J Pin - Actuator ......... S e PSS 1
17 59425 Separator Assembly ......... el R SO R 1
18 50113A Needle Assembly - Fuel ............ DRt Sl A e 2
19 104001 % HOMRINE coiioss peh s e e s v st s er 2
20 104728 .  Screw - Binding hd #6 x 1/4in. 1g ....cvnnn.n. il Sl 1
21 104502 % Pin - Inlet lever .......cc0uvueens R O O Ve iR e ety 1
22 59109 . Lever - Inlet control........... O GO RN AT A A Saksleis e e o 1
o3 55084 5 Spring - Inlet 1eVer ....veues.ns e ks b Ll i 1
24 59710 . Valve -Needle iuvivesesocaanin SR e A A R 1
725 59711 . Body - Valve seat ..... e R bt ey T T SRt 1
™~ 26 55689 Washer - Valve seat ............ SRS S e AT R e R J 1
27 59595 Screw - Fil hd 8-32 x 3/4in. lg ......... ey 1
28 51705 Spring - Idle adjustment........... e Tk e N 1
29 59686A Spring - Governor control ............ T R T 1
30 59685 ‘ Bracket - Governor control spring ...... ik I e e A 1
31 104769 . Screw-Panhd 6-32x3/8in.1g .......... e e N e 1
32 59688 : Spring - Detent ............. A e SRS e e e 1
33 59687 . Clip - Throttle shaft ..... T S PR s eY T A e e e e A AR A el 1
34 104814 . Screw -4-40x1/4in.1g (SEMS) ...vvvvunennnn 1
35 55085 - Plate - Throttle ....vvvvivsnieaes R s R B oS T 1
36 591468 5 Shaft Assembly - Throttle .............. e T 1
59498 S Body Assembly - Carburetor ........... T e S e I e 1
37 102758 . : Plug:= 1/24n dia . vis o vion PRt E e o Foay = U e B 2
38 59105 . Seal - Capillary 5/16in.dia .......... e e LR : : 1
39 59575 . o Bushing - Carburetor body e e 2 o 2
40 : . Body - Carburetor... (Not available-Order Body Assy #59498) 1
. Fo G el b d i Al T e TP AT O AR A e S A O T 1
41 59135 Gasket-Carburetor........... ...... P L e O A e A 2
42 59144 Insulator - Carburetor .......coiuueves HOP P E st e o 1
43 104948 Screw - 4-40 x 3/8 in, Ig (SEMS) ...ovinvnnnnnnn oy el S AR 1
44 5951TA Arm - Throttle ..... e ek A e i T e R e e evATa T etars 1
45 104814 Screw - 4-40 x 1/4 in. lg {SEMS) ....... LT I At R e e 2
46 59515 Vane - GOVEINOT .vvvevnrernrnnss e A P Y ATy 1
47 59180B Shaft - Governor ............ e e e Tt e e ) e 1
48 59170 Felt -Seal....covveueeus LA MATL L v A AT BT e ey 1
59664 Box Assembly - Air cleaner ............... s T e S 1
49 59167 : Bearing - Governor shaft ....... O D G e e T e oD 1
50 104276 Grommet ......... S R s L e T St 1
51 59135 : Gasket ....... iR e s eete e B A e e Fer P iy o 1
52 . Box - Air cleaner ........ (Not available- Drder Box Assy #59654) 1

#59292A

10-62(D



BP-1

1592924

B ) Figure 3. Transmission Assembly 10620

b)



FIGURE 3. TRANSMISSION ASSEMBLY

BP-1

Index Part Units
No. Number pamencidiice Per Assy
NOTE: Alternate Gearcase Cover, Part No. 59744 is required

to permit Bow Saw Installation.
59720 TransmiSsion ASEY 211 .. .o wn sutens i sivie 1
1 100836 Nut' = Jam/1/ 2220 Gusnmneanon O e BT D G e 1
2 59420 X Sprocket Assy - Auto Mac ....eviinnnnann. 1
3 59234 Jon s apacerisisprockety s sessansania R S e e sls sl 2
4 100256 3 Key - Woodruff #6 ....covivenennnnrnnnss 1
5 59210 Shim - Sprocket ........... e P e o S R e As Reqd
59211 Shim - Sprocket ............ P o e S A T R U PTT A L Y P As Reqd
59212 o] et Bl ol e A e Ml SR N s e el e A Reqd
6 101148 YOIRINE oo aimaeii e ST 1
7 57129 Cap - QILBller v.vmnanis e e Siseleaslae 1
8 101532 Screw - Socket ha /=30 X 1/21n. 18 /v s iiiiivisseihan o 1
9 104747 i Washer = Plain 1/ 4 A0, iilveaiaieimaniese 1
10 59196 Gasket - Oil tank cover ......... I S L e e s 1
11 59445 Decal - Oiler housing ..... MG T A Ty 1
12 102868 ‘ Pin - Groove 3/32x3/8in.1g ......vcvn... 1
13 100731 U Pin S Cottaraly/ 1 6o nsiles UL e e e R IR S T 1
14 101556 » Pin - Roll 1/8 x 5/8 in. lg v ...vuuunn. 1
15 59039 4 Coveri— Oilitank . i snde s s i vinies vy 1
16 51506 . D Ere e L O R R e N S 1
17 51509 Weight - Oil pickup .......... S le b AT TV e e A e A S e A 1
18 28007 : HogerstOal oo st it e Il el: 1
19 102762 . Screw - Hex hd 10-24 x 1Nl S S 4
20 53463 2 Retainer:- BeaTing. .. o s smnsis damemvas St e 1
21 59716 A I AR 8y T 0 e 1 O R e e LI bl S e = e L S 1
22 59717 . Plug - Grinder cam hole .o v svioie s i e T 1
23 53714 . Cover -:Gearcase .. i i i iiisisss s iaaomoss e 1
59744 Cover - Gearcase (See note at start of list) .............. veeesee Alternate
24 102274 A Bearing B Al e 1
25 100342 . Ring - Snap ...... e O S A O s A ) 1
26 101300 - Seal e Ot ekt e s s by s b A e TS AR e e s b e ET e 1
~ 27 104785 Roller - Needle ,....covinveennnns e A TG e et 1
- 28 59198 . Spring.= Qiler pump pISION aiiivnii i insiariss e i wiviamisre ok al
29 104761 : Ring = Loek st srinniilos G e e e S SO IS 1
30 59184 BrumyAssye=tClutehEner et sl i s e R 1
31 59494 Screw - Special sealing ........ T At P o e T 3
¥ 59499 Gear Assembly - Matched ........cvvvvuvsn P S s e P e 1
32 102274 . . Bearing - Ball ........ A L e el P S 1
33 36159 Seal- Ol i v e P e e R SR R 1
34 52686 Shim - Pinion 0.003 in, thick ....... S T A TR S . As Reqd
4 52687 Shim - Pinion 0.010 in, thick ........c00nvuu... Rl A ot SRR
52688 Shim - Pinion 0.015 in. thick ............. RS R e o As Reqd
35 5 Pinion ..... (Not available-Order Matched Gear Assy #59499) 1
36 . Gear - 2:1 .., (Not available-Order Matched Gear Assy #59499) 1
37 55953 Key Woodriff #6 .00 ioe o o Yy = e Atk ISR 1
38 59156 Shafts-lGearia T inan aos oy o e ele R R e e RS 1
39 59387 Shim -iGear:0;003" inthicki il i ha s minn A R As Reqd
59388 . Shim = Gear 00100, HHICK . v viaiarniss ssaiwiniois ainiaiprals oo v e asaarate: o ASCHEQD
59389 ‘ Shim = Gear 0.0L5MHN TRiek .. s v minnee e «.... As Reqd
40 104523 HOMRIng i s e T LN o P 1
41 103939 . Pin - Roll 1/16 x 5/8 nGAg elta iy e T b e Tiere e 1
42 59271 : ppring=JPorsiony:nnmrdiclm llban i inai T e B 1
43 100004 : Washer - Plain 1/4 in. ..... A A e N e 1
44 100696 . Screw - 8-32 x 5/8 in. lg (SEMS) ....... A e e T s e i
45 100057 Lockwasher #8 ............ TNy B T o e S e L AT S b 1
46 51705 : Spring - Pump control .......... e e e e e e e e A 1
47 59188 Shaft Assy - Pump control............ B e e e e ciseata 1
48 59187 Bushingei st e nasn= e s T e S T 1
59098 Gearcase Assembly ........ o vt e A e S e P 1
49 51423B 3 Bolt - Bar mounting ............... AL A e e NS e 3 2
50 100010 = Pin- Cotber 1/16 X172 IRC1E v iav stz asaie s o AR 1
51 101961 h Plug - Pipe 1/8-27 ....... T TP RSy b s 5 T R 1
52 101864 ' 4 Plug - Pipe 1/16=27 ..vvvivneronnnnss S e T e e e 1
53 28042 s BT SN0 BN o A or e P 9 e PR B Ko o i Fo 4 o S S o S 1
54 104740 " Bearing —-Needle ..vioviviiininiiisesin i 1
55 101191 Nutz=sHess L0240, o T e S e e 1
56 Gearcase ....... (Not available- Order Gearcase Assy #59098) 1
57 100152 Nut-Hex1/4 QO PESIESE 1 e + iede e e a e T A s et R e 2
58 100153 Lockwasher - 1/4in. ..oviiviinnnnnnsn o T AT Rr 2
59 102264 Screw - Flat hd 1/4-20 x 1in. lg ............ L S 1T e e 2
60 59507 Spike | sl abseprns s el Sl s e ST R P e b 1
1592924 '

10-62(D



BP-1

#59292A

Figure 3A. Chain Grinder Assembly, BP-1 Engine

10-62(T



FIGURE 3A. CHAIN GRINDER ASSEMBLY, BP-1 ENGINE

BP-1

Ir;f:x N:::er Nomenclature P:-Jrn::sy
NOTE: The following parts are used on the BP-1 Model
when equipped with the AUTO-MAC chain grinder.
Index number 4, Figure 5 and index numbers 21,
22 and 23, Figure 3 are not used when the chain
grinder assembly is installed.
1 110008 Screw - Pan Hd 12-24 x 3/8 in. long 1
2 59328 Knob - Grinder control 1
3 110007 Screw - Socket hd 10-24 x 1/4 in. long 1
4 59673 Rod - Grinder control 1
5 59330A Spring - Grinder control 1
6 59671 Sleeve Assembly - Grinder control 1
7 59327 Bushing - Grinder control 1
8 101991 Serew - Fil Hd 10-24 x 1/2 in. long 1
9 100239 Nut - Hex 10-24 1
10 59485 Pin - Cam lock 1
14 101421 Ring - Snap cam retaining 1
12 59555 Cam - Grinder feed 1
13 59675 Spring - Damper 1
14 104868 Screw - Fil hd 6-32 x 7/16 in. long 1
15 104867 Washer - Lock 1
16 59056 Wheel Assembly - Grinder 1
17 59362 Shaft - Grinder 1
18 59359 Wheel Assembly - Friction 1
19 110057 Screw - Slotted headless 8-32 x 1/2 in, long 1
20 59769 Pin - Dowell 5/16 x 1/2 in. long 1
21 59369 Boot - Grinder 1
22 59357 Spring - Grinder 1
23 104833 Bearing - Ball 2
24 100009 “Q’’ Ring 9
25 102049 Ring - Snap bearing retainer )
26 59670 Spacer - Grinder body bearing 1
27 59666 Body - Grinder 1
28 59192B Cover - Gearcase 1
1592924

10-62(D



BP-1

10

Figure 4. Powerhead Assembly

#59292A

10-62(D



FIGURE 4. POWERHEAD ASSEMBLY

BP-1

Index . Part Nomenclature Jnifs
No Mumber Per Assy
1 104756 Spark plug .......... e e R e N e el sy e 1
2 59002 Nut - Flywheel ;. .covvviivininren B R s o e e 1
3 59698 Saddle - Ignition shaft....... R e R R e S T e 1
59092A FlywheelandStarterPawlAssy o el L LS e ey e P 1
4 361448 ; PN S AT LE T R AW, aixdale s vins s iain e imins shoiaeiahat oin e o s s it LIS s (L EaD S 2
5 59014A Spring - Pawl .....cuviviin R R R R e S S e e e e 2
6 59008 . bR B o o s AR e R L ey R e b R e e e e 2
7 Flywheel.. . (Not available- Order Flywheel and Pawl Assy #59092A) 1
.8 103882 Key - Woodruff #3 ..........cooivninnnn e AR M N R 1
9 101965 Screw - Hex hd 10-24 X0/ 8nc el s s e s 3
10 100002 Washer —-BP1ain#10 ool i samnbis ovsativamamres STl e I I 3
11 19034 Retainer - Coil lamination........ i A n nn B n o AR Lo A OE 2
59020 Liamination;Assy = Coll: Juiniiisssmps o T P o 1
12 . 103464 Screw - 10-24 x 3/4 in. 1g (SEMS) ........... o LA 2
13 59298 : Spacer - Handle ,....sceinncansinanin A o s e TR e 2
14 2 Lamination ...... (Not availa.ble Order Lammatlon Assy #59020) 1
15 59094 Coil and Terminal Assy e T T SR Ay 1
16 55617 A e LT o e e R e e e s A O S O et 1
17 592563 Wire Assy - Spark plug el el o e e RO IO 1
18 101883 Wire Asey = Ground [0 issiay saaninad i dn Geiinaie T 1
19 594278 Clatch ABSY siaivsn it viaareiiali ot et ae TR e s e e e Ty e R e 1
20 59072A y Spring - Clutch shoe .. ..vvvvivenrresnrnnacnrenns 2
21 59071 : Bhoe = Cluteh: conicilesiioinvnaiaravmes e R e s R RS T e e 4
22 59154B Rotor Assy - Cluteh ............... e s S 1
23 59070 Counterweight - Crankshaft .....cooviiinriiiiiiiiiiiiniiintincreaas 1
24 100549 Ball - Steel:3/16 Int dia vt dan caiimy isiviinamsio st i s 1
25 103464 Serewi=t10=24 X0/ d N L g Tl v iy isivleaoniedsin s s e R A T s e e 4
26 59761 Cover Assy - Bottom .......... AT O R e 1
27 104819 . e R B bl R e o e i S R S T e 2
28 50762 Gaskel i e e T T e T e S e e S : 1
59676 Cylinder and Crankcase AsSsy ...... e ) s e LA LA B 1
29 104552 Screw - Socket hd 1/4-20 x 1- 1/2 m lg ........ ST AR e 4
30 100005 AT e B TR L BT DB e e i o 4
31 101143 ol oNut =i Hex 1/4=207, s v snaesinmmns S i i 4
32 102432 . Plug - Expansion ....... e T R e S e 6
33 . Cylinder and Crankcase ...... (Not avmlable Order Cylinder and
Crankcase Assy #59676) 1
34 59677 Cylinder - Balance ..... P O O T o e By S e s b Lt 1
35 110012 D RANE G i e e e v e e e 1
36 59042 Pin—-RPiston . otee e iniiiiaiaiisi Rt s R s RN i e 1L 1
37 52039 S e T S A 00 e R B e et ek by e U D P s i (e b B 2
59501A Piston Assembly - POWET L...occvivinennnan T 1
38 59643 . S R e T S R e A e L e i WU Sl At M o L il 1
39 104782 Bearing - Openend ............. R e T T B e 1
40 104783 s Bearing - Closed.end ., 0 ol o eilenii ssece viate s s meece s 1
41 Pistoni . oiansnsaisign (Not available-Order szton ASSy #59 501A) 1
59767 Connecting Rod:-ASSembLY .. vs e seis sins aisies sinmniaioinnisinsainisas snaaiaiase o 1
42 59597 Screw - Socket hd 8- 32x11/16 in. 1g .............. 2
43 59378 Roller - Needle ............ S s et R e e TR R e e 20
44 Connecting Rod ............ {Not available-Order Connecting Rod
Assembly #59767) 1
45 59027 e e T e i A Tt e o A0 e 3 1
46 59043 Piston - Balance ....... A A D s i R R S e e 1
59767 ConnectngodAssembly ........ 1
47 59597 Screw - Socket hd 8-32 x 11/16 in. Ig ... vvvernenenneans A 2
48 59378 ; Roller - Needle .......... e o L e L 20
49 Connecting Rod ............ {Not avallable Order Connecting Rod
Assembly #59767) 1
50 59631 YT o B R Lot o et AWM VAl 5140 N e S e e e 2
51 59068 Retainer: i BearIng i e coiidineaie dodve -5 s e Sfateyeretate e 2
52 100824 Bearing - Ball ...... R M Jrt | A R b oy - W e A N e e e Ao 2
53 59763 GCrankshaft ,.ioiviaaaicn. P O P e e R P e et P O e ]
592924

10-62(D)

11



BP-1

10-62(D)

#59292A

Figure 5. Controls

12



FIGURE 5. CONTROLS

BP-1

Index Part i
No Mo Nomenclature P:jrn::sy
1 102761 Screw - Hexhd 10-24 x 7/8in. 1g ...vvunennnn. e R 1
2 59268 Brace - Handle e e R e P e i . 1
(- 3 59257 G IDan i et A B A T s R P T S R L B e 1
; 4 110038 Plugi= Buttonoiyi vemis saaaiin i e T e e e e et L R 1
5 59284 Grille - Righthand ........co00vevneen S vy Y e e e e Py A I £ 4 1
6 59285 Grille - Left hand ........0000en R Ir o e S e 1
7 59166 Rod - Primer: ..,.:.ueeciees NI T IR s T A T T T O 1
8 59168 Button - Primer ...cocieernssesrnessaes T S e 1
9 50164 Knob - Idle mixture control.......... R B e et T ) 1
10 103061 Screw - 8-32 x3/4in. 1g (SEMS) ....vvunnnnnn. e e e ST 1
11 50171 Retainer - Felt ....... Sparbine e P B P P s A 1
12 51394 Felt - Throttle control rocl R T T, o e Ty Ty 1
13 59159 Clip - Throttle PR P TSRy e il AT i rs e 1
14 59169 Rod - Throttle .........c0nun. R L e R At 1
15 104501 Retainer - Triggerpin .............. R R s POt e 1
16 50507 Pin - Trigger .covveceernvesss S e e e e alalaTen e TaLai R A o 1
17 59598 Spring - Trigger return .............. A aTA A O AT ey e 1
18 59259 Trigger ..o iiieadvinees e e e e e e T e 1
19 101314 Screw - Countersunk hd 8- 320 A/ dnin p e AR e AR e s 1
20 59263 Button “iOdlareontrol v o enan i s i sy s i 1
21 59262 Spring - Oiler control .............. e I S AR SN s et ts 1
22 59303 Socket - Odler rod .vovvvvenernnns A i e e PR Rl e 1
23 103061 Screw - 8-32 x3/8in. 1g ...... ol s s wee T e e b e b e 1
24 57718 Button - Ignition switch ...... R P o L A e A 1
25 59591 Base - Ignition switch .........000000nntn . SR T el S 1
26 59592 Confact = Switeh iviiviinemenisasss e e s e Tlanade Gl 1
27 51492A B TIAE f H 4 =110 75 0] B i P e oy e e e e o R AT Lo 1
28 59392 Cup - Starter handle ............c0un.. e i AT e RN I 1
20 59251 Handle - Starter ........iivu0s T e el el e e 1
30 103672 Screw - 8-32 x 1/2 in. 1g (SEMS) ......... e e R s 1
31 100080 Wagher:— Plain#t Bl ool e s it A S e e e S e B 1
32 59602 Cover - Breaker assembly .....coviennnnnnns A R e e 1
_ 33 104832 Screw - 10-24 x 3/4 in. Ig (SEMS) . cvvviiinnnrrnnsrrvnnsncnns s A e rers 4
{ 59693 Starter Assembly......... L Bp i s A Gan R A o e, ST 1
; 34 59267 Socket - Starter rope ...iiiiieriiriiia i T O L T T T 1
35 104769 Screw - Pan hd 6-32 x 3/8in.1g ......u.... T e R S e 1
36 58155 Clamp - Starter rope tube ....... P T T B R D it s T S P R o 1
37 59560 Tube - Starter rope ........... e e P e S Wi Sl et ool 1
38 28053 } THoY 0B o3 i L6 e A A e e ey AR e T LS RS R S ek vt 1
39 101337 Nut - Hex 10-32 ,....civiinineenean T B T e e YR B 1
40 59559C Handle ........ AT D OO O TR T O e e B A VIR A A 1
)
159292A

10-62(D

13



BP-1

14

Figure 6. Starter Assembly - Breaker Points

#592924

10-62(D



FIGURE 6. STARTER ASSEMBLY - BREAKER POINTS

ndex P nit
I]\';":} Nur:::er Nomenclature P:Jr A:sy
59693 Starter-Assembly. b ina bl intneanns wa s e e e e 1
1 103672 . Screw-8-32x1/2in.1g ....... TR AR e S e e A B e 2
2 59287A : Breaker-Assembly s denitioniiag (. il o SiaaEE e e 1
3 100251 . NUt = Hex 8820 L et e s vt e oot s § 1 1
4 1000517 . - Washers=tLoelefBOSTNGS By s asEErilis b nesyaiiinc D 1
5 57769 . . InBulator: =i SeraW v st e e s e e LR 1
6 5TTT0A : ;i Insulatore={Sprig e i b sad ke B L 1
7 103748 : <o Serew - Hexhd 8-32 x°1-3/8dn, Igi oL [ oo 00 o0 e 1
8 104836 : Ring = Retaming L.l o el R i s e i 1
9 50381A : Insula.tor g ZEef b T A b A e ST o L SR e 1
10 103672 ; Screw —B=82% 1/2.in.lg (SEMB) v iiiirin st cecn o 1
11 50074 A Condenserdi=wisctareinisins SRl = 2. 0 0 Ll el 1
12 59254 . Wire Assembly (=l Primary . pe ey aready D0 e mi ] i 1
13 101230 : GromImet . L r e B S Or 1
14 54184 ! 10 e AT o S e i e e e b S L R 1
15 101075 o Nub = Hex d0-82- . i e e is bk SR et ot 1
16 101194 ; WasherfSelock1 0830 o X iaie e i coisen iy Solin o T ics 1
17 100003 : Washer = rPlaintdd 0-olutn oyl il et boin sef i Biaie e e i e 1
18 59024 : Cam - Ignition ........ REEIRLIeEL e T e e e k
19 59386 . Spacerizzlgnitionicaminiiinn e oo o i il ERtaIE o S 1
20 102049 - Ring — Refaining; ... aviiineniiiig e R e e R e 1
21 59694 g Shaft Assembly - Tgnition.......oovrerinrnnennnenn.. P e 1
22 104872 -1 RIng - Retainmprieiiiiairn o s imden e b B gt e 1
23 104834 A Bearing~vBallj yr=saeap e T R e 1
24 100501 : Ring ~Retaining! Uuaitminona ror s L e L e L 1
25 59249 3 Rope = Starter Biid b, J s T e Bl T e S e 1
26 59241 : Bushingt=Nylinerssi-aiimniecit s fm e o W lins e Il e n i e 2
270w 1108127 S L BIn = RaIL B L/ Bln R lgs o bos e S b oL el s i 1
28 59006 BT = SEarbe PR RS e R B S e e e T 1
29 36059 . Sprang = Starter rewinditneien s saie s bt Sy B e 1
30 59023A 5 Bage = ATt e s s e e e 1
1592924

10-62(D)

15



BP-1

ROTATED 90°
FOR CLARITY

#59292A

Figure 7. Fuel System

10-62(D

16

Tl



FIGURE 7. FUEL SYSTEM

BP-1

Index Part Unit
e N Nomenclature e A:i‘.-"
1 59247A o Tl i) s e S R i s ool DI e bl bt et L bnd Ml ca eS| 1
2 103762 HOMRINg L e Sk e R e e Fe e e Ve T e e s A S s e e 1
@‘i" Y 59497A Cover Assembly - Fuel tank (With SCT€WS) .. ...ovrnrrvnnn o, 1
3 110041 Screw - Panthd 8-32 % 1/2in.dg oo niiiin di et o 12
4 ; Coverita sy s (Not available-Order Cover Assembly #59497A) 1
5 59450 Gasket - tFuelitanie rold s i S e 1
6 50124A o Lo W O L o e R e 1
7 50082 HOBE e B e o e e ol Sr LMD Sty s L ks s S 1
59658A Bottoni:Assembly - Fueltank i iu s s sl e 1
8 28042 Nipple:=cTabet. ) 5o b i, S L A P SO TS A S S T e 1
9 59770 Mabe =P EV erty i v e e e e SRR 1
10 Bottom - Fuel tank ... (Not available-Order Bottom Assy #596584) 1
#59292A
10-62(D 17



{1]{T—

BP-I

18

Figure 8. Chain, Bar and Bar Adjustment

#592924

10-62(D



FIGURE 8. CHAIN, BAR AND BAR ADJUSTMENT

BP-1

Index Part i
No Number Momenclature P;nAiZy
1 103729 Nut - Hex 3/8-24 . ...iiciivin i pe S A AR T T 2
2 100393 Washer - 3/8 ....... B e S S e e 2
3 59503A Guard Assembly - Sprocket....... AR e T elhin i 1
4 100640 on ANOE = HeR /A28 i e s RTire T A o sk al
5 102813 . .. Washer - Spring ........ APl et o S e 1
6 102843 Washer i el ATt G e e e AT T 2
7 53207C Nut - Adjusting .............. T S T Y e P ST T v fF T T e 1
8 103919 . BT W A US N i e e e e e s e T 1
9 59436 Bar Assembly - AUTO MAC 16 in. ........ e e YOI P 1
594317 Bar Assembly - AUTO MAC 20 in. .......... P L S P Alternate
59438 Bar Assembly - AUTO MAC 24 in. ............. ; e Alternate
10 59233 Adapter-=:Bar, Ll il aan nn e e e e e e e e R e e 1
11 Chain - AUTO MAC .......... el n e i I 1
12 59312 ’ Link - Center
13 59317 . Cutter - Center L. H. offset
14 59318 . Cutter - Center R. H. offset
15 59315 7 Cutter - Center L. H. flat
16 59316 A Cutter - Center R. H. flat
17 59319 . Cutter - Side L. H.
18 59320 3 Cutter - Side R. H.
19 59313 - Link - Side L. H.
20 59314 Link - Side R. H.
21 59321 Rivet - Chain
#592924
10-62(D 19



-BP-1.

TOOLS AND ACCESSORIES

N::Eer Nomenclature
*59293 Owner’s Manual
*59292A Illustrated Parts List
*51445A Combination Wrench and Screwdriver
*59628 Clamp Wrench
*14168A Spark Plug Wrench
*104564 Socket Wrench - #10
18413A Feeler Gauge
56409 McCulloch Oil - 1 quart can
56404 McCulloch Oil - 12 ounce can
102449 McCulloch Yellow Paint - 12 ounce spray can
59550 Puller Assembly - Sprocket
59533 Wrench - Sprocket
50549 Wrench

*Indicates items

furnished with each saw.

OVERSIZE PISTON ASSEMBLY

Part
Number

Nomenclature,

20

59086A
59644
59087A
59645
59088A
59646
59526

Piston Assembly - 0,010 in. oversize

. Ring Set - Piston 0.010 in, oversize

Piston Assembly - 0.020 in. oversize
Ring Set - Piston 0.020 in, oversize

Piston Assembly - 0.030 in. oversize

. Ring Set - Piston 0.030 in. oversize

Gear Set - (Matched) (2.9:1 ratio)

1592924

10-62(D)

£ usgsid



